

**Test report - Abrasion Resistance
EN ISO 12947/4:1998, EN 14465:2003
(Shade change 3000 cycles)**

Client Crevin,s.a. Pol.Ind.Sta. Margarita c/ Llobregat, 21 08223 Terassa (Barcelona) Spainia		Product DIVINE - FR Product specification - tested object	
Client's reference Pep Margarit		R-no. R15229	
Date 30.06.2014	Date of receipt, tested object 20.06.2014	Test completed date 30.06.2014	Rev. no. / Rev. date 0/

Manufacturer: 46% PP, 41% PES, 7% MA, 6% CO

Composition:

Type felt: Woven

The samples are conditioned at 20 degrees C and 65 % relative humidity for 18 hours

Results:

3000 Cycles: 4/5

Comments:

Deviations from test standards:



Bård Vestre
Manager